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Clinician Information and Patient/Caregiver Fact Sheets

Evusheld

e Provider information

» Patient and Caregiver Fact Sheet
o English
o Spanish

Paxlovid

e Provider information

» Patient and Caregiver Fact Sheet
o English
o Spanish

Molnupiravir

o Provider information

« Patient and Caregiver Fact Sheet
o English

o Spanish

Bebtelovimab
e Provider information

« Patient and Caregiver Fact Sheet
o English

o Spanish

Remdesivir

e Provider information

» Patient and Caregiver Fact Sheet
o English

o Spanish
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COVID-19 Therapies

Does the patient need treatment or prophylaxis for COVID-
19?

« Clinicians can order anti-COVID-19 antiviral therapies within
EPIC

» Please review the_pharmacotherapy guide before prescribing

Covid 19 Therapy Criteria

» Consider the following criteria when ordering COVID-19
therapy treatment.

o EUA Criteria include:
Age 265

BMI 226
Pregnant

o

o

o

o

Weakened immune system (immunocompromised)

Certain conditions

o

Note: Primary risk factors for COVID-19 progression

Is the patient immunocompromised

Quick Links

Scottish Drug Interaction Calculator

v

Is patient COVID-19 positive?

No |

Yes ‘ No

Yes

!

Immunocompromised Not Covid-19 Positive

» Evusheld 600 mg IM (two 300 mg injections) in 6-month
increments as prophylactic for extremely
immunocompromised patients

» Evusheld is available for administration with a provider order
in the COVID-19 vaccine clinics.

o Self-scheduling for Evusheld through My Health

Connection (MHC) typically, 48 hours after the order is

placed
IF unable to use MHC: Instruct patient to call HealthLink
(720) 462-2255 at least 24 hours after order placement

Patients who have recently been vaccinated or received a
COVID-19 booster should wait at least 14 days before
receiving Evusheld

Evusheld Criteria

 Link with video demonstration for Evusheld ordering
e Ordering Tip Sheet

https://www.agilemd.com/flowcharts/author/modules/mo_1052421deac026e5/files/fi_14280e0aca002b24

Yes

I

Is symptom onset < 5 days?

| No

v

Link to Tri-County PAXLOVID Patient Eligibility Screening_
Checklist Tool for Prescribers (fda.gov)

Prescribing of oral COVID-19 medications is not restricted.
Any clinician can order paxlovid or molnupiravir for
patients.

» Paxlovid: nirmatreliver 300 mg PO (two 150 mg tablets) with
ritonavir 100 mg (one 100 mg tablet) taken together twice
daily for 5 days, OR

o Five Required Clinician Validations when prescribing_
Paxlovid

o Please review Paxlovid contraindications before ordering

» Multiple pharmacies across the state are able to dispense
Paxlovid. See the link below to select the one most
convenient for your patient.

o Link to Colorado pharmacies stocking/dispensing COVID

medications

» Molnupiravir 800 mg (four 200 mg capsules) taken orally
every 12-hours for 5 days

o Four Required Clinician Validations when prescribing_
Molnupiravir

-

Is symptom onset < 7 days?

No

Yes
-

» Bebtelovimab (EUA) 175 mg /2 mL IV push over at least 30
seconds

e Clinician Ordering Instructions: Epic Therapy Plan
Ordering_Instructions

= Note: When ordering via Therapy Plan, HealthLink will
reach out to patient to schedule

= Self-scheduling for IV therapy is also available through
(MHC) My Health Connection without a provider order

= If unable to use MHC: Instruct patient to call
HealthLink (720) 462-2255 at least 24 hours after
order placement

o Following infusion, the patient should remain at the
infusion site for a one-hour observation

o The anticipated total appointment time is about 1-3 hours
depending on the administration modality

o No dosage adjustments are needed for kidney or liver
impairment

o Currently, the medication is provided at no cost; however,
infusion and/or facility fees may apply

o Self-scheduling for IV therapy through My Health
Connection (MHC) is available without a provider order

o |IF unable to use MHC: Instruct patient to call HealthLink
(720) 462-2255 at least 24 hours after order placement

IF bebtelovimab is not available, Remdesivir continues to be
available.

o The patient must be able to commit to three (3)
consecutive infusion appointments

» Remdesivir 200 mg IV x 1 dose THEN Remdesivir 100 mg IV
x 2 doses in 3 consecutive days (Note: when ordering
Remdesivir, please select both Remdesivir links)

o Clinician Ordering Instructions: Epic Therapy Plan
Ordering_Instructions

= Note: When ordering via Therapy Plan, HealthLink will
reach out to the patient to schedule

= Self-scheduling for IV therapy through (MHC) My
Health Connection is available without a provider order

= If unable to use MHC: Instruct patient to call
HealthLink (720) 462-2255 at least 24 hours after
order placement

If any of the following occur, the patient may not receive
therapy even if ordered:

« They are hypoxic and require supplemental oxygen, and/or
are otherwise hemodynamically unstable

» There is no remaining supply

* More than 7 days have passed since their symptoms started
dependent on treatment prescribed

Y

Care as appropriate
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